sey Skore

Today’s Date

580 N. Main Street * Barnegat, NJ 08005

Pharmacy Toll Free Phone: 844-422-7959 « Toll Free Fax: 844-360-9788 E el
Patient Name Date of Birth Insured’s Name
[1 Male [ Female SS# Language Relation to Patient
Address Apt # Eligible for Medicare? [1Yes [ No If yes, Medicare#
City State ZIP Prescription Card [1Yes [ No IfYes, Carrier
Phone Cell Email Phone Fax
Allergies Policy/Group#
Ship to Patient at [] Home [] Work Bin# Pcn#
OR Patient will pick up at [] Jersey Shore Pharmacy [ Physician Office RXID# RX Group#

ICD-10 Code: [1 G35 Multiple Sclerosis OR [ Other

Type: L] Relapsing-remitting [ Primary progressive [ Secondary progressive [] Progressing Relapsing [1 Other Diagnosis
Previously treated for this condition? [J Yes [1 No Medication(s) failed
Patient currently on therapy? [1Yes [1 No Type/medication(s)
Will patient stop taking the med(s) before starting the new medication? [1Yes [1 No If yes, how long should patient wait before starting the new medication?

O7mg O l14mg QTY: Refill: 12 syringes
SIG: | tablet PO daily with or without food SIG: O Inject SQ every other day SIG: [0 8.8mcg SQTIW - weeks | &2
30men PreFilled LI Other [ 22mcg SQTIW - weeks 3 & 4
. X meg Frefilled || QTY:# __ Weeks (I box =4 wksupply) Refill: Maintenance Dose following week 3 & 4
SIG: O Inject 30mcg IM once weekly
O Other 22mcg/0.5ml
QTY:# Weeks (I pack = 4 wk supply) Refill: U] Starter PFS [ Starter Pen [J 125 mcg PFS [J 125 mcg Pen || SIG: 0 22mg (0.5ml) SQ TIW (48hrs apart)
" [ starting Dose: [ Inject 63 mcg SQ on day |, .
. 0.3mgVials 94 mcg on day |5, then 125 mcg every 14 days thereafter . 44mcg/0.5m! (maintenance)
SIG: O Inject SC every other day . s SIG: O starting week 5:44mcg (0.5ml) SQ TIW (48hrs apart)
m— [ Maintenance: Inject 125 mcg SQ every |4 days . 2 .
O Other QTY: # Syringes Refill QTY:# Boxes (| box =4 week supply) Refill:
QTY:# Weeks (1 box = 4 wk supply)  Refill: F_—____oring —
- - 20 mg/mL PreFilled Syringe 120mg
O m ) 20mg/ml Syringe [] 40mg/ml Syringe | | 5. O Inject 20 mg/mL in a single-dose PFS once per day [] Starting Dose: Day |:Take 120mg PO BID X 7D then
SIG: g [niect 20mg (Aml) SQ once daily QTY:# Syringes  Refill: 240mg PO BID thereafter
nject 40mg SQ three times weekly N N L] Maintenance: | Cap (240mg) PO BID
O Other 300 mg/10 mL Single-dose Vial QTY: Refill:
QTY:# Syringes Refill: [ Start dose: 300 mg IV infusion, followed two weeks B— -
later by a second 300 mg IV infusion
0.5mg (first dose must be taken at the doctor’s office) [ Maint Doses: 600 mg IV infusion every 6 months 300mg IV
SIG: L Take | Capsule PO Daily QTY: Refill: QTY:#____ Vials Refil______ SIG: O Infuse 300mg IV over | hour every 4 weeks
Prescriber’s Name / Practice Office Contact
Address Suite# City State ZIP
Phone Fax Email
License# NPI# UPIN# DEA#
Prescriber’s Signature (signature required. NO STAMPS) Date

By signing this form and utilizing our services, you are authorizing Jersey Shore Pharmacy and it’s employees to serve as your prior authorization designated agent in dealing with medical and prescription insurance companies.

IMPORTANT NOTICE:This fax is intended to be delivered only to the named addressee. It contains material that is confidential, privileged, proprietary or exempt from disclosure under applicable law.
If you are not the named addressee, you should not disseminate, distribute, or copy this fax. Please notify the sender immediately if you have received this document in error and then destroy this document immediately.

Please fax completed form to

at Visit us at for online fillable forms.

© 2017 UpTrend Consulting & Creative LLC - All rights reserved.
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